
STICHTING
TOEGEPAST ONDERZOEK WATERBEHEER

stowa@stowa.nl  WWW.stowa.nl
TEL 030 232 11 99  FAX 030 232 17 66

Arthur van Schendelstraat 816
POSTBUS 8090  3503 RB  UTRECHT

VERKENNINGEN ZU
IVERINGSTECH

NIEKEN EN KRW
2005 28

VERKENNINGEN 
ZUIVERINGSTECHNIEKEN
EN KRW

2005

28



stowa@stowa.nl  WWW.stowa.nl

TEL 030 232 11 99  FAX 030 232 17 66

Arthur van Schendelstraat 816

POSTBUS 8090  3503 RB  UTRECHT

Publicaties van de STOWA kunt u bestellen bij:

Hageman Fulfilment POSTBUS 1110, 3300 CC Zwijndrecht, 

TEL 078 623 05 00  FAX 078 623 05 48  EMAIL info@hageman.nl

onder vermelding van ISBN of STOWA rapportnummer en een afleveradres.

 

VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

2005        
[...]
ven to be an effective germicide and virucide for wastewater, without the formation of toxic 

by-products. The efficiency of UV radiation depends on the UV-absorbancy of the compound 

to be destroyed. Nucleic acids and proteins are effective absorbers of UV radiation, which is 

the reason UV is an effective (physical) disinfection method. UV radiation of micro-organisms 

causes irreversible photo-biochemical alterations in the DNA structure, causing the inability 

of microbes and viruses to reproduce.

B. DESCRIPTION AND WORKING PRINCIPLE AND PICTURE

The extent of disinfection achieved with UV radiation is expressed in log units and is directly 

related to the UV dose1 (Eq 1). The UV dose required for effective inactivation is determined 

by site-specific data relating to the water quality and log removal required. The effectiveness 

of the UV radiation is strongly affected by the UV transmittance of the water to be treated. 

The efficiency decreases with increasing turbidity. For this reason, UV disinfection is not 

feasible for water with a high suspended solids concentration. The presence of some dissolved 

or suspended matter may shield microbes from the UV radiation. Iron, sulphites, nitrites 

and phenols all absorb UV light. Accordingly, the absorbance coefficient of the water is an 

indication of this demand and is unique for each water. The UV-dose can be calculated as the 

specific intensity per unit surface (mW/cm2) multiplied by the exposure (or contact) time (s) 

(Eq 1):

 Dose = UV Intensity * Exposure Time (mJ/cm2)   (Eq 1)

1 Reduction by 99% is a factor 102 reduction and is equal to log 2 inactivation.  

Reduction by 99.9% is equal to log 3 units and so on. 



69

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

Specific “design” parameters vary for individual waters and should be determined empiri-

cally for each application. The UV demand of water can be measured simply in a spectropho-

tometer set at a wavelength of 254 nm using a 1 cm thick water layer. 

UV lamps 

Almost all UV lamps are mercury arc discharge lamps in which an electric current is sent 

through mercury vapour, causing mercury atoms to become excited and emit light at UV 

wavelengths. The mercury “arc” is inherently unstable and requires specific current conditi-

ons. A ballast is used to control the current. There are 3 main types of lamps, 1) Low pressure 

(LP), 2) Low/pressure/high output (LPHO) and 3) Medium pressure (MP). Low-pressure lamps 

are generally more energy efficient, while medium pressure lamps emit up to 10 times more 

energy but are more expensive. The output of a UV lamp decreases during its lifetime (12 

– 20 months, depending on type of lamp) and lamps need to be replaced when the output is 

reduced to 70%. For disinfection purposes low pressure lamps are preferred due to the speci-

fic wavelength that can be produced and the lower energy consumption. For AOP purposes 

medium pressure lamps are preferred due to the more intensive oxidation reactions they can 

produce. The broad emission spectrum and the higher intensity of medium pressure lamps 

is used to produce free radicals (OH.) from hydrogen peroxide and ozone, as well as disinfec-

tion.

ballasts

Ballasts are transformers that control the power to the UV lamps. They generally generate 

enough heat to supply cooling fans or air conditioning. Ballasts should be compatible with 

the UV lamps and must be in a waterproof remote location.

UV reactor design

The design of a UV reactor has a large influence on the efficiency of the process. The following 

factors need to be taken into account, 1) Hydraulics: direction and flow rate of the water 

flow through the reactor; 2) Positioning of the lamps; 3) Radiation intensity of the lamps in 

relation to the water flow; 4) Configuration of the reactors in series; 5) Use of space due to the 

lamp dimensions, and 6) Energy consumption due to the water flow. Most conventional UV 

reactors are available in two types: closed channel and open channel. Closed channel systems 

are generally applied in drinking water production plants, however they are becoming 

increasingly popular for WWTP effluent. Open channels are commonly used in WWTP 

effluent disinfection, however they are more susceptible to fouling.

required pretreatment

The efficiency of UV treatment is sensitive to the dissolved organics concentration and solids 

concentration in the water. UV radiation is generally not effective for effluent with TSS >  

30 mg/l. An overview of some interfering substances to UV radiation is shown in table 1.

TABLE 1 DISTURBING SUBSTANCES FOR UV DISINFECTION (METCALF & EDDY 2003)

Constituent Effect

BOD, COD, TOC

Humic material

Oil and grease

TSS

pH, Alkalinity, Hardness

No, or minor effect

Strong adsorbers of UV radiation

Can accumulate on quartz sleeves of UV lamps, can absorb UV radiation

Absorption of UV radiation, can shield embedded bacteria

Can impact scaling potential



70

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

waste products

An important advantage of UV radiation is that no sludge or concentrate is produced. There 

is no residual effect that can be harmful to humans or aquatic life, which is an advantage 

when compared to chlorine disinfection systems. By-product formation is generally insigni-

ficant under disinfection conditions. Nitrate absorbs UV light and is reduced to nitrite in the 

presence of UV light, which may be a major problem if nitrate concentrations are high. An 

overview of possible by-product formation is shown in table 2.

TABLE 2 BY-PRODUCT FORMATION IN UV RADIATION FOR DISINFECTION AND AOPS

Compound
Disinfection conditions

40 – 120 mJ/cm2

Organic contaminant control conditions

1000 – 2000 mJ/cm2

Bromate absent absent

Nitrite present high

AOC up to a few µg/l 100 – 150 µg/l

Mutagenicity insignificant absent

treatment performance

Since UV radiation is energy in the form of electromagnetic waves, its effectiveness is not 

limited by chemical water properties. It appears that pH, temperature, alkalinity and total 

inorganic carbon do not impact the overall effectiveness. The addition of oxidants (H2O2 or 

ozone) enhances the effectiveness. The quality of the treated water is however dependent on 

the extent of fouling of the lamps, the UV transmittance of the water (UVT) and the turbidity, 

which make this technique ineffective for WWTP effluent with a high suspended solids con-

centration (> 30 mg TSS/l). UVT is the most important performance parameter. As a rule of 

thumb, for every 5% decrease in UVT, 50% less UV is available for disinfection.

energy consumption

Energy consumption for disinfection purposes (UV intensity 40 – 125 mJ/cm2) is in the range 

0.1 – 0.2 kWh/m3. For the use of UV in advanced oxidation processes (UV intensity 600 – 1,000 

mJ/cm2) the energy consumption is much higher (0.2 – 0.6 kWh/m3).

chemical demand

Chemical addition is not required in UV disinfection, which is a major advantage of this 

technique. 

C. DESIGN GUIDELINES / TECHNICAL DATA

design loads

• hydraulically: UV installations have been designed for systems as small as 90 m3/d to 

large-scale systems (1.600.000 m3/d). Installation of enough hydraulic capacity is gener-

ally a question of installing more units and elements. Single UV units can treat flow rates 

of up to 200 m3/h.

• kinetically: For adequate disinfection of most viruses and micro-organisms a UV dosage of 

40 – 125 mJ/cm2 is required.

• residence time: UV disinfection has a shorter contact time when compared with other 

disinfectants (approximately 20 to 30 seconds with low pressure lamps). 



71

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

D. OPERATIONAL STABILITY AND MAINTENANCE 

UV lamps have a limited life (1 – 2 years LP lamps, 0.5 – 1 year MP lamps), meaning lamps 

need to be replaced regularly. A major disadvantage is the development of biofilm (fouling) 

on the exposed surfaces of the UV reactor. Especially open channel systems that are exposed 

to daylight may encounter fouling. Closed UV systems, however, can also experience fou-

ling. Fouling occurs essentially when treating any water. Removal of biomass growth must 

be conducted on an as-need basis either with a mechanical wipe or by a chemical (acid) clean. 

In addition, UV sensors can drift over time and need to be recalibrated periodically. UV instal-

lations do not require any storage of hazardous material, neither proportioning nor handling 

of chemical substances is involved. Installation is relatively simple.

E. REFERENCE INSTALLATIONS, SUPPLIERS / PATENTS

• reference installations

city, country year supplier pretreatment system capacity, max number of lamps

m3/h

Manukau, N-Z 2001 wedeco anthracite filtration open channel, tangential, 57 7,700

Bad Tölz, D 2003 sand filtration-TSS=5 mg/l open channel, low pressure 2 144

Fairfield, Ohio, USA 2003 Aquionics medium-pressure 56

• suppliers
Berson, Neunen, the Netherlands, http://www.bersonuv.com

Trojan, Ontario, Canada, http://www.trojanuv.com

Wedeco, Herford, Germany, http://www.wedecouv.de

Calgon Carbon Corporation, http://www.calgoncarbon.com

Magnum Water Technology, http://www.magnumwater.com 

F. LITERATURE REFERENCES

König, R. (2001) UV wastewater disinfection: the key to the future, Water21, April 2001

Metcalf & Eddy (2003). Wastewater engineering; treatment and reuse (4th international edition) 

McGraw-Hill, New York

Parsons, S. (ed.)(2004) Advanced Oxidation Processes for Water and Wastewater Treatment. IWA 

Publishing, London, UK.

websites

International Ultraviolet Association (IUVA): www.iuva.org  

ANSI/NSF: www.nsf.org/water.html

Austrian Standards (ONORM): www.onorm.at

NWRI/AWWA Guidelines: www.awwa.org.bookstore 



72

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

PRECIPITATION, COAGULATION / FLOCCULATION
Fact sheet nr. 05

Unit operation Precipitation, coagulation / flocculation 

Treatment principle Chemical bonding

Applicable for Advanced effluent treatment 

Stage of development
Process

full-scale

function: removal of ions (heavy metals and nutrients) and suspended solids

feed: WWTP effluent

Keywords:                              precipitation; coagulation; flocculation

A. BACKGROUND

Precipitation is a method of causing ionic contaminants to settle out of solution as a so-

lid precipitate by the addition of chemicals. Coagulation and flocculation are terms given 

to the irreversible agglomeration of fine particles into large particles, caused by the use of  

coagulants such as ferric chloride and aluminium sulphate. In general it is believed that a  

coagulant neutralises the electrical charges of the fine particles, causing destabilisation of 

the particles and consequent coagulation. Coagulation and flocculation can be used to remo-

ve undissolved particles and colloidal particles. The particle size-increase of the formed flocs 

caused by coagulation can be accelerated using polymers. The formed flocs and precipitates 

can be filtered, settled, or otherwise separated from the WWTP effluent. Different forms of 

coagulation/flocculation techniques include: in-line coagulation, flocculant filtration, floc-

culation filtration, “Actiflo” and pellet reactors.

B. DESCRIPTION AND WORKING PRINCIPLE

In the treatment of WWTP-effluent precipitation is generally applied for the purpose of pre-

cipitating phosphate using iron or aluminium salts. The iron or aluminium ions in solution 

will react with phosphate to produce insoluble metal phosphates. The degree of insolubility 

for these compounds is pH-dependent.  Theoretically, the minimum solubility of aluminium 

phosphate occurs at about pH 6.3, and that of iron phosphate at pH 5.3. However, practical 

applications have yielded efficient phosphorus removal at around pH 7.0, which is compati-

ble with most biological treatment processes. Hydroxides or sulfides of heavy metals can also 

be precipitated, however for the formation of these precipitates pH corrections are necessary, 

which for the treatment of WWTP-effluent are not realistic due to the buffering capacity 

of the effluent. Since iron and aluminium salts also act as a coagulant, precipitation and 

coagulation cannot be considered separately. The addition of iron and aluminium ions for 

phosphate precipitation destabilizes fine particles in the effluent, thereby forming flocs. The 

types of iron and aluminium salts most commonly used are: 

- FeCl3

- Al2(SO4)3.14H2O

- PAC (polyaluminiumchloride)
required pre-treatment

No pre-treatment is required.



73

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

waste products 

Inorganic sludge is produced, the quantity depending on the level of chemical dosage. 

treatment performance

The effluent containing the formed precipitates and flocs should be treated to remove the 

precipitates. This treatment generally consists of a filtration step. In table 1 efficiencies of a 

flocculation filtration process are presented. 

TABLE 1  TREATMENT EFFICIENCY OF FLOCCULATION FILTRATION PROCESS FOR WWTP EFFLUENT

parameter influent concentration range removal efficiency removal efficiency

[mg/l] Fe [%] Al [%]

COD 30 – 75 10 – 25 ~ 35

TSS 5.1 – 7.4 ~ 60 55 – 65 

Ptot 0.1 – 0.83 30 – 70 10 – 99 

When sedimentation is used the efficiencies given in table 2 can be obtained (STOWA, 2001).

TABLE 2  TREATMENT EFFICIENCY OF COAGULATION, FLOCCULATION FOLLOWED BY SEDIMENTATION

parameter
removal efficiency

[%]

COD 40 - 60

TSS 60 - 80 

Ammonia 0 - 20 

Phosphate 80 – 100

Copper 80 – 100

Zinc 60 – 80

E. Coli 40 - 60

DOC 0 - 40

PCB 60 – 80

energy consumption 

Mixing energy is required in the range of 2 – 40 kW/m3 (Metcalf&Eddy, 2003).

chemical demand 

The quantity of chemicals needed depends on the concentrations to be precipitated in the 

incoming stream. The exact application rate is determined by onsite testing and varies 

with the characteristics of the wastewater and the desired removal. For precipitation, a mo-

lar ratio Me / P of 2 is normally used. For a phosphate concentration of 1 mg/l phosphate,  

3.6 mg/l Fe should be dosed or 1.7 mg/l Al. Coagulation dosages are in the order of 2 – 5 mg Al/l,  

or 5 – 10 mg Fe/l.



74

STOWA 2005-28 VERKENNINGEN ZUIVERINGSTECHNIEKEN EN KRW

C. DESIGN GUIDELINES / TECHNICAL DATA

For precipitation and coagulation, a chemical addition step and a mixing step are required. 

The mixing step can be performed in a mixed tank or by creating turbulence in the stream 

of effluent. The flocculation is performed in a zone with less turbulence then the zone for 

precipitation and coagulation. The design parameters for coagulation and flocculation are 

determined using the G-value, the residence time and the dissipated power (for mixing). For 

mechanically stirred tanks this relation is as follows: 

with:

G mean velocity gradient, s-1

P power requirement, W

V volume, m3

µ dynamic viscosity, Ns/m2

For coagulation, a zone is required with G > 1000 s-1 and a residence time of 10 – 60 s. For floc-

culation, a zone is required in which the G-value is in the order of 10 – 200 s-1 and the total 

residence time is in the order of 15 – 45 min.

D. OPERATIONAL STABILITY AND MAINTENANCE 

The stability of the process depends on the quality of the feed wastewater. If the quality of 

the feed changes in the sense that the interference of other components with the added che-

micals is increased, the treatment efficiencies might be less than expected. No specific main-

tenance is necessary.

E. REFERENCE INSTALLATIONS, SUPPLIERS / PATENTS

For the treatment of wwtp effluent, coagulation/flocculation is almost always followed by 

filtration to remove the formed aggregates. A large scale application in use until 2004 is the 

Water Factory 21, Orange County. Also the water reuse plant at Windhoek, Namibia, applies 

coagulation preceding flotation and dual media filtration.